



CERTIFICATE OF CONFORMITY

CERTIFICATE NUMBER

018593

Installation Type

Anti Slip Testing

Area Covered

Adventure Playground—Ultra Tuff Pool and Deck coating

Address

Elhap Adventure Playground, 119 Roding Lane North, Woodford Bridge, Essex, IG88NA

Co-efficient of Friction readings in accordance with the Measurement of Floor Slip Resistance.
Guidelines recommended by the U.K. Slip-Resistance Group Issue 2 -June 2000

Confirming that all works carried out at the above site conforms to British Standard 7976 part 1 and Health and Safety (guidance) 115. The floor has been tested and have a minimum co-efficient of friction when wet of 51.8 Measured on the TRRL Pendulum portable slip tester, using the 4s slider. Ambient temperature recorded on site was 15°C. The floor therefore complies with the category "Low Potential for slip".

Certified that the above installation meets the requirements of BS7976 Part 1 as a slip-resistant surface.

Signature: